

Laboratory Aqua Lab, Gala No.A-1, Singh Industrial Estate, Building No. 1, Ram Mandir Road, Goregaon (West), Mumbai, Maharashtra

Accreditation Standard ISO/IEC 17025: 2005

Discipline Non-Destructive Testing **Issue Date** 21.07.2015

Certificate Number T-3528 **Valid Until** 20.07.2017

Last Amended on - **Page** 1 of 1

S. No.	Product / Material of Test	Specific Test Performed	Test Method Specification against which tests are performed	Range of Testing / Limits of Detection
I. BUILDING MATERIALS				
1.	Reinforced Structure	Rebound Hammer Test	IS 13311 (Part 2): 1992 (RA 2008)	10 to 60
		Ultrasonic Pulse Velocity Test	IS 13311 (Part 1): 1992 (RA 2008)	1.0 km/s to 4.5 km/s
		Carbonation Test	BS 1881 (Part 201): 1986	Upto 80 mm

~~-X-X-X-X-X-X-X-X-X-X-X-X-~~